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IMPORTANT: Read safety rules and instructions carefully before operating equipment.

Warning: This unit is equipped with an internal combustion engine and should not be used on or near any unimproved forest-
covered, brush-covered or grass-covered land unless the engine’s exhaust system is equipped with a spark arrester meeting            
applicable local or state laws (if any). If a spark arrester is used, it should be maintained in effective working order by the operator. 
In the State of California the above is required by law (Section 4442 of the California Public Resources Code). Other states may have 
similar laws. Federal laws apply on federal lands. A spark arrester for the muffler is available through your nearest engine authorized 
service dealer or contact the service department, P.O. Box 361131 Cleveland, Ohio 44136-0019.

MTD LLC, P.O. BOX 361131 CLEVELAND, OHIO 44136-0019

Twin Rear Bagger Kit
Models OEM-190-180 

& 
OEM-190-182



SECTION 4:  PARTS LIST 

Ref. No. Part No. Description
1. 16587D Support Bracket: Bagger

2. 16592 Support Tube Assembly

3. 664-04017 Grasscatcher Cover Assembly

4. 710-0623 TT Screw 3/8-16 x 0.75”

5. 710-0751 Hex Screw 1/4-20 x0.620

6. 710-3008 Hex Screw 5/16-18 x 0.75”

7. 711-0309A Clevis Pin
711-0310 Clevis Pin (on older model tractors)

9. 711-04069 Grasscatcher Pin

10. 711-1421 Clevis Pin

11. 712-0459 Lock Nut 7/16-20

12. 712-3004A Lock Nut 5/16-18 

13. 712-3027 Flange Lock Nut 1/4-20

14. 714-0117 Hairpin Clip

15. 714-0145 Click Pin

16. 723-04008 Chute Strap

17. 731-04159 Discharge Chute 46”

731-04153 Discharge Chute 38”/42” Bag
18. 731-0926B Catcher Tube

731-0899E Chute Tube (model 190-180)
19. 736-0331 Bell Washer

20. 736-0407 Bell Washer

21. 736-3092 Flat Washer

22. 738-1020 Shoulder Screw

23. 742-0644 Blade 16.28” Lg. (model 190-182)

24. 742-0645 Blade 14.88” Lg. (model 190-182)

25. 783-04132 Supt. Bracket (model 190-180) LH

26. 783-04137 Supt. Bracket (model 190-180) RH

27. 783-04138 Support Bracket (model 190-182)

28. 783-0601 Mounting Bracket

29. 783-0673 Hook: Mounting Bracket

30. 783-0764 Mounting Bracket LH

31. 783-0765 Bracket: Cross Support

32. 764-0221 Grass Bag  *See Codis
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